
Asbestos containing materials (such as fibrous cement or ‘Super 
Six’) must not be cleaned using a water blaster. 

Cleaning asbestos containing materials, including a ‘fibro’ roof, 
with a high pressure water blaster is illegal as it can destroy the 
surface, cause cement debris and asbestos to spray into the air, 
and result in widespread contamination.

It is very difficult to contain asbestos fibres released during the 
process and very expensive to clean up. It puts you and your 
neighbours’ health at risk.

Homeowners can be fined up to $10 000 for water blasting 
asbestos containing materials, as well as any additional costs 
associated with clean-up. Businesses may face heavier fines. 

Caution: Using water blasters on 
asbestos containing materials, including 

asbestos cement roofs, is illegal.

Cleaning asbestos  
containing materials

4083_WHSQ Water Blaster Tag Asbestos Awareness Strategy.indd   1 3/08/11   12:50 PM



Well maintained asbestos cement roofs 
are not a risk to human health unless 
they are physically disturbed or being 
worked on. They can be left alone until 
they are no longer water tight.

Commercial fungicides and sealants have been developed that 
can be applied to fibro roofs, avoiding the need to clean them.

Instead of cleaning an asbestos cement roof or other 
asbestos containing material, apply a fungicide or sealant or 
consider replacing it.

You can find out more about sealants and fungicides from  
your local roof restoration company, paint supplier or  
hardware store.

For more information about asbestos visit  
www.worksafe.qld.gov.au or call the Workplace Health  
and Safety Infoline on 1300 369 915. 

Queensland Health also provides further information on 
identifying asbestos, the health risks of asbestos, what it  
looks like and more information on handling asbestos safely. 
Call 1300 QH info (1300 744 636) or visit 
 www.health.qld.gov.au/asbestos.

D
JA

G
 1

1/
40

83

4083_WHSQ Water Blaster Tag Asbestos Awareness Strategy.indd   2 3/08/11   12:50 PM







































39

35
36

38
37

34

26

40

41

42

1

29

33

6

10

9

8

13

12

14

20
19 11

43
44

45

48

31

32 23
16

25

30

15

16

17

18

27

46

47

24

3

28

7 4
2

26

2523
16

21

22

13

14

11

18

12

5
 

Hawk
NPM1525 serie 2011
NPM1525 pump 2011 series





PARTS LIST NPM1525 pump 2011 series 

Item Part Number Description
Q.ty    
by 

Pump  

N
PM

15
25

R
/L

1 0202.95 Crankcase 1
*2 0001.03 Plunger oil seal 3
*3 0601.07 "O" Ring Ø1.78x31.47 3
*4 1201.38 Pressure ring 18mm 3
*5 0002.51 Low pressure "U" seal, dia.18mm 3
*6 0300.16 Intermed. ring 18mm 3
*7 0002.64 High pressure "U" seal, dia.18mm 3
*8 0603.07 Copper washer G1/2 1
*9 1601.20 Brass plug G1/2 1
*10 1602.34 Manifold housing 1
*11 0601.19 "O" Ring Ø2.62x17.13 6
*12 3604.70 Valve assembly 6
*13 0601.65 "O" Ring Ø2.62x20.29 6
*14 1601.30 Valve plug 6
15 1801.03 Manifold stud bolt M8x65 Dacromet 8
16 1400.01 Washer Ø8,5 16
*17 0603.06 Copper washer G3/8 1
*18 1601.17 Brass plug G3/8 2
19 1503.18 Valve seat 6
20 1202.00 Valve plate 6
21 0900.30 Valve spring 6
22 0604.05 Valve cage 6
23 1802.03 Hexagonal screw M8x18 8
24 0500.61 Closed bearing housing 1
25 0601.63 "O" Ring Ø1.78x60.05 2
26 0200.06 Roller bearing 33205 2
27 0006.15 Single - ended shaft 1
28 0206.04 Crankshaft key 1
29 1600.06 Oil dip stick 1
30 0001.02 Crankshaft seal 1
31 0301.02 Shim 1
32 0500.60 Bearing housing 1
*33 0302.19 Plunger nut 3
*34 1400.12 Copper spacer Ø 11.2/15x0.5 3
*35 1200.09 Plunger  18mm 3
*36 1400.15 Copper spacer Ø 11.3/24x0.5 3
*37 0601.03 "O" Ring Ø1.78x7.66 3
*38 0009.04 Teflon ring 3
*39 0003.28 Plunger rod 3
*40 0100.01 Connecting rod 3
*41 1502.06 Connecting rod pin 3
*42 1401.02 Spring washer Ø6 6
*43 1801.05 Connecting rod screw M6x25 6
44 0601.88 "O" Ring Ø 2.62x126.67 1
45 0203.59 Crankcase cover 1
46 0601.14 "O" Ring Ø1.78x14 1
47 0700.05 Sight glass, G3/4 1
48 1801.12 Screw M6x16             4

Leuco Spa Pagina 1 12/04/2011



PARTS LIST NPM1525 pump 2011 series 

Part available
in kit only

* Part available
in kit also

Part Number and Description Q.ty by 
pump

N
PM

15
25

R
/L

2600.79                  Plunger Seals 18 mm 1

2600.80                  Complete Seals Packing 18 mm 3

2600.81                   Plunger 18 mm 3

2600.08                  Complete Valve 6

2608.03                  Plunger oil Seals 1

2600.75                  Complete Manifold 1

3100.13                  Connecting Rod-Plunger Rod Assy 3

2

39- 40- 41- 42- 43

33- 34- 35- 36- 37 
38 

SPARE PARTS KIT

Included Position

3- 5- 7

3- 4- 5- 6- 7

3- 4- 5- 6- 7- 8- 9  
10- 11- 12- 13- 14 

17- 18

11- 12- 13

Leuco Spa Pagina 2 12/04/2011



LISTA PARTI Pompe NPM1525 serie 2011

Pos. Codice      Descrizione                                                              
Q.tà   
per 

Pompa 

N
PM

15
25

R
/L

1 0202.95 Carter                                                1
*2 0001.03 Anello radiale       3
*3 0601.07 "O" Ring Ø1.78x31.47 3
*4 1201.38 Pressore "U" Ø18   3
*5 0002.51 Anello tenuta "U" Ø18   3
*6 0300.16 Diffusore Interm. Ø18     3
*7 0002.64 Anello tenuta "U" Ø18   3
*8 0603.07 Guarnizione rame 1
*9 1601.20 Tappo G1/2           1

*10 1602.34 Testata             1
*11 0601.19 "O" Ring Ø2.62x17.13 6
*12 3604.70 Valvola premontata 6
*13 0601.65 "O" Ring Ø2.62x20.29 6
*14 1601.30 Tappo valvola         6
15 1801.03 Vite M8x65 Dacromet       8
16 1400.01 Rosetta Ø8.5     16
*17 0603.06 Guarnizione rame 1
*18 1601.17 Tappo G3/8           2
19 1503.18 Sede valvola          6
20 1202.00 Piattello valvola      6
21 0900.30 Molla valvola           6
22 0604.05 Gabbia valvola        6
23 1802.03 Vite M8x18       8
24 0500.61 Flangia chiusa     1
25 0601.63 "O" Ring Ø1.78x60.05 2
26 0200.06 Cuscinetto a rulli 33205 2
27 0006.15 Albero semplice P.d.F. 1
28 0206.04 Chiavetta        1
29 1600.06 Tappo livello olio         1
30 0001.02 Anello radiale       1
31 0301.02 Distanziale                1
32 0500.60 Flangia 1
*33 0302.19 Dado pistone 3
*34 1400.12 Rosetta rame Ø 11.2/15x0.5 3
*35 1200.09 Pistone Ø18        3
*36 1400.15 Rosetta rame Ø 11.3/24x0.5 3
*37 0601.03 "O" Ring Ø1.78x7.66 3
*38 0009.04 Anello antiestrusione 3
*39 0003.28 Asta pistone        3
*40 0100.01 Biella 3
*41 1502.06 Spinotto         3
*42 1401.02 Rosetta elastica Ø6 6
*43 1801.05 Vite M6x25   6
44 0601.88 "O" Ring Ø 2.62x126.67 1
45 0203.59 Coperchio posteriore 1
46 0601.14 "O" Ring Ø1.78x14 1
47 0700.05 Spia livello olio G3/4 1
48 1801.12 Vite M6x16             4

Leuco Spa Pagina 1 12/04/2011



LISTA PARTI Pompe NPM1525 serie 2011

Particolare disponibile
solo in kit

* Particolare disponibile
anche in kit

Codice e descrizione
Q.tà 
per 

pompa

N
PM

15
25

R
/L

2600.79                  Guarnizioni pistone Ø18 1

2600.80                  Pacco completo Guarnizioni pistone Ø18 3

2600.81                  Pistone Ø18 3

2600.08                  Valvola  completa 6

2608.03                  Anelli tenuta olio Asta 1

2600.75                  Testata Completa 1

3100.13                  Premontato Biella-Asta pistone 3

3- 4- 5- 6- 7- 8- 9  
10- 11- 12- 13- 14 

17- 18

11- 12- 13

2

39- 40- 41- 42- 43

33- 34- 35- 36- 37 
38 

KIT RICAMBI

Posizioni incluse

3- 5- 7

3- 4- 5- 6- 7

Leuco Spa Pagina 2 12/04/2011







1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

D10M Circuit diagram

A. Ferero D. Cover 24/10/2011

Designed by Checked by Approved by Date

1 / 2 
Edition Sheet

Date

Yellow

Harness plug

to F/S

Red

E/Stop
Purple

Water

Yellow

85

86

30 87A 87

Black

Brown

F/S


	D10M-36C-Trailer (Hawk NPM1525) Operators Manual
	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18

	HAWK NPM1525
	By-Pass Valve K7-2
	D10M Circuit diagram

	Button2: 


